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Last Deck Inc. Salt Spray Testing

Salt Spray Test Results:
168 Hours  336 Hours  500 Hours Final

Panel # Sample Desc. DFT. Substrate SC FR BL SC FR BL SC FR BL

11411 PLX2287-01 N/A Last Deck Part <1 10 none <1 10 none <1 10 none
11412 PLX2822-04 N/A Last Deck Part <1 10 none <1 10 none <1 10 none
11413 PLX2822-04 N/A Last Deck Part <1 10 none <1 10 none <1 9 none


